snapmMaker
Enclosure Installation Guide

Gehause-Installationshandbuch | Guide d'installation pour enceinte | Guia de instalacion del recinto
AEREER | T>7O0-Jv—REAAR | AEEX X Qhf




Contents

Inhalt | Sommaire | Contenido | BE® | BXx | #d=x

Before You Start

Bevor Sie Beginnen | Avant de commencer | Antes de empezar
Feazal | #1&Ic | AESH7|H

Assemble the Enclosure

Montieren Sie das Gehduse | Montez I'enceinte | Armar el recinto
HFEINE | T>O/O-Jv—DHEALT | A2ZXN =

Put the 3D Printer into the Enclosure

Legen Sie den 3D-Drucker in das Gehause | Placez I'imprimante 3D dans I'enceinte | Coloque la impresora 3D en el recinto
¥ 3D FTEMHIMNINE | 3D FUSREIVI/O—Jv—ICRE | 3D Z2IEE AZ2X0| YoM

Contact Us
Kontaktiere uns | Contactez nous | Contactenos
BARRKI] | SEVEDhE | HaH



Parts List Teileliste | Contenu | Lista de componentes | ZE#iE8 | /S—YUX L | GEZAE

A= JEA

— —

5
™

Frame Piece with Magnets x 1
Rahmenstiick mit Magneten | HHEEEE 22

Piece de cadre avec aimants | Y7 %y MIEFT7L—LE—X

Pieza de marco con imanes | At Z2f|Ql =2}

©] O
o o

Base Plate x 1

Grundplatte | &R

Plaque debase | JEE /L — bk
Placabase | 7|%x Z2|0|E

Top Plate x 1

Deckplatte | TR

Plaque supérieure | EESL— b
Placa superior | & Z2l|0|E

Back Plate x 1
Riickenplatte | &R

Plaque arriere | BE/L— bk
Placa trasera | &M Z20|E

Protective Ring x 1

Schutzring | #PIF

Anneau de protection | 1F:E!) >4
Anillo protector | 23 &

Teflon Tube x 1

Teflonrohr | %@L E
Tubetéflon | 770>Fa—7
Tubo deteflon | EHEZ2 §E

M4 x 6 Screw x 36

M4 x 6 Schraube | M4 x 6 1242
M4 x6Vis | M4x6=x
TornilloM4 x6 | M4 x 6 LEAL

Frame Piece with Hinges x 2
Rahmenstiick mit Scharnieren | B EEZE

Piece de cadre avec charniéres |
Pieza de marco con bisagras | Z2X0| g2l ZajQl =2}

Front Plate x 1

Frontplatte | BIiR

Plaque avant | BIEI L — b
Placa frontal | ™ Z3|0|E

Left Plate x 1

Linke Platte | 4R
Plaque gauche | @ L — bk
Placaizquierda | 2% E2/[0|E

Right Plate x 1

Rechte Platte | 1k
Plaque droite | &A@ L — b~
Placa derecha | 2% Z|0|E

M4 Butterfly Nut x 2

M4 Kontermutter | M4 4R &

M4 Contre-écrou | MAOw o +w bk
M4 Tuerca de fijacion | M4 & LEA}L

Switch Cable x 1
Schalterkabel | FFiEEL

Cable de commutation | X1 vFo—7)L

Cable de interruptor | A2Q|X| #j0|=

M4 x 12 Screw x 2

M4 x 12 Schraube | M4 x 12 #8222
M4x12Vis | M4x12x
TornilloM4 x12 | M4x 12 LIA

Frame Piece x 9
Rahmen Stiick | &Z8

Corner Bracket x 8
Eckhalterung | f#t22

EVIMEITL—-—LE—X

Piece de cadre |
Pieza de marco

TJL—LE—X

| mefe) x2t

Supportdangle | I—+—73%7 vk~
Soporte de esquina | ZL Ez{3l

Hinge A x 2 e | DoorHandle A x 1

Scharnier A | $R8E A Turgriff A | [JIBFA

Charniere A | EVTA [ Poignéedeporte A | F77/\>FJLA
BisagraA | AH™A L © Manija de puerta A | 2 &F0[A

Hinge B x 2

Scharnier B | % B
CharniereB | 2B

BisagraB | &%

Door Handle B x 1
Turgriff B | I'JiBF B

PoignéedeporteB | R7/\> K
Manija De La PuertaB |

B ®

Dual-Purpose Screwdriver x 1

Zweifach-Schraubenzieher | IXkiB427)
Tournevis double fonction | T a7 JLIN—/XRRT V) a—RZ1/\—
Destornillador reversible | O|F A3 Z =2}0|H

M4 Plastic Spacer x 2

M4 Kunststoff Spacer | M4 ¥BR#84E

M4 Entretoise en plastique | M4 S XF v AR—H—
M4 Espaciador de plastico | M4 Z2tAEl AT0| A

Door Interlock Switch x 1

Tiirverriegelungsschalter | TJBESIFF %
Commutateur de verrouillagede porte | R7A>&Z—0Ov I R1YF
Interruptor de enclavamiento de puerta | =0 QIE{2f AQ|X]|

M4 x 32 Screw x 6

) M4 x 32 Schraube | M4 x 32 #8522

M4 x32Vis | M4x3R %Y
Tornillo M4 x32 | M4x32LIA



Bevor Sie Beginnen | Avant de commencer | Antes de empezar

Before You Start ;. 0T | G

Get the Screwdriver Ready.

Holen Sie sich den Schraubenzieher bereit. | H&EB227],
Munissez-vous du tournevis. | RZAN—%2THEIETL,
Prepare el destornillador. | EZI0|HE ZH|8l| FM(R.

Please don't tighten all the screws until Step 12.
Bitte ziehen Sie nicht alle Schrauben bis Schritt 12.

S'il vous plait ne pas serrer toutes les vis jusqu’a ce que I'étape 12.

Por favor no apretar todos los tornillos hasta el Paso 12.
TEE 12 P AREITEFRBIBL,
ATV T 12 FTROZBDHIZWTIESI L,

Tear off the membranes. 12 SHATIK] B2 LIAFE 0| K| DHIAS.

ReiRen Sie die Membranen ab. | #is &R,
Déchirez les membranes. | FRZRIDL T I,
Rasgar las membranas. | HH2{|QIS H0o] LM K.

Used Symbols Verwendete Symbole | Symboles utilisés | Simbolos usados | RS | X—27D&HA | 7I=ALESHY|

J

Notice: Details you should be aware of Tips: Tips offer you convenient operations
throughout the process. and additional options. Make sure that the highlighted part is
facing the right way.
Hinweis: Details, auf die Sie wihrend des gesamten Tipps: Tipps bieten lhnen bequeme bzw. sichere Stellen Sie sicher, dass das hervorgehobene Teil nach
Prozesses achten sollten. Arbeitsweisen und zusétzliche Moglichkeiten an. rechts zeigt.
Information : Détails dont vous devez étre conscient tout Conseils : Les astuces vous offrent des opérations Assurez vous que la partie en surbrillance est orientée
au long du processus. pratiques et des options supplémentaires. dans le bon sens.
Aviso: Detalles que debe conocer durante todo el proceso. Consejos: Los consejos ofrecen manejos practicos y Asegurese de que la parte resaltada esté orientada
SR 7 MR R R AV, opeiones adicionales. correctamente.
B BTSSR, R RN ERM S ERRERMIIMERE, HRI2 VA 2 RAVER S (EXYT & IEFRRY 5 [,
0| ALRIFEOIM KH|SH AFSHS 2FoF=0foF SHL|CH. EX b EMGIRIETACRET T3>, BARTINTVABAMNELVASICHE>TVBILE
gl ma| o 2af FIF FM S HI L SALTLIETLY,

EA$H 20| 262 WaoIX

fot
o
=o=|.
I
Ix
=
to



Get the front plate ready. ~
n Halte die Frontplatte bereit. | & FBiiR,
Préparez la plaque avant. | BIEI/L—bZzHEELIESIV,
Prepare la placa frontal. | H™ Z2|0|EE &H| off FNIQ.

1:1

[[D M4 x 6 Screw
X6

Hinge A
o X1
——  HingeB
X1
@)
Sa
® ]
E @,
® \\‘
@

Door Handle A x 1

Front Plate x 1




Get the left plate ready. ~
n Préparez la plaque gauche. | JE&EFER.
Préparez la plaque gauche. | ZfIE7/L—rzZHEIESIL,
Prepare la placa izquierda. | 2% Z2[0|EE Z=H| off TN Q.

11
M4 x 6 Screw
X 6

[ HingeA

X

— Hinge B
x 1

®

Door Handle B x 1

Left Plate x 1




Attach the Door Interlock Switch.
Befestigen Sie den Tirverriegelungsschalter. | ZE#IJEEBIFF X,

Fixez le commutateur de verrouillage de porte. | R7A>Z—Ov I XA vFZEDFIFT TSI,

Coloque el interruptor de bloqueo de la puerta. | =0 QIE{E AQX|E 20 FMR.

1:1

“:]:” M4 x 12 Screw

X2

M4 Plastic Spacer
X2

0
Door Interlock Switch x 1 | C« Is‘l\n\\\.\
@)
- Eomme - -

Frame Piece with Magnets x 1

With the switch installed and firmware upgraded to version
2.6 or above, the laser engraving stops automatically when
the door is opened and resumes when the door is closed.

Wenn der Tirverriegelungsschalter installiert und die
Firmware auf Version 2.6 oder héher aktualisiert wurde,
stoppt die Lasergravur automatisch, wenn die Tiir gedffnet
wird, und wird fortgesetzt, wenn die Tir geschlossen wird.

Une fois l'interrupteur posé et le micrologiciel mis a niveau
vers la version 2.6 ou supérieure, la gravure laser s'arréte
automatiquement lorsque la porte est ouverte et reprend
lorsqu’elle est fermée.

Con el interruptor instalado y el firmware actualizado a
la version 2.6 o superior, el grabado por laser se detiene
automaticamente cuando se abre la puerta y se reanuda
cuando la puerta esta cerrada.

HRETHXMEMGFARE 2.6 HESRAG, IR
HREZIBENELE, HR AN EH IR

21y FEBRONF T7—LoTT72N—23> 26 A EIZT Y
TUOL—RIBE TRV SICL—H—Z A BEIC
FBIEL RO N A SICETNICHRTEET,

> ot

AQKIE XI5t He0{E 2.6H{T 0|42 = 20| =%t
2 @9 2lo|M =Z0| X522 SAE 1 E8 HoH 20
ZRZ{0] THAl AJZHEILICY,



Assemble the Bottom.

Montieren Sie den Boden. | #BZE[EER, \
Montez le bas. | EEZMEAILTTIEIU,
Ensamble la parte inferior. | Of2iZ 2 Z2!SINIR.
0 0
1:1
M4 x 6 Screw

Corner Bracket

fe--- @
Frame Piece
O O
| Base
O O
Base Plate




Assemble the Bottom.
Montieren Sie den Boden. | #H3EEE6,

Montez le bas. | EEZMEAIITTIEIU,
Ensamble la parte inferior. | Of2HEZS T SIAMIR.

M4 x 6 Screw

Corner Bracket

Frame Piece




Assemble the Top.
H Montieren Sie die Oberseite. | £HZETRER, )
| EEZEHEAIITTLIESL,

Montez le haut.

Montar la parte superior. | 2[0Z2 ZEISHNIR.
1:1 0 0

H—D M4 x 6 Screw

X4

1 .
A T2
¢ Corner Bracket
é @ X 2
Frame Piece x 3
O« -®

ﬂi
o)
5
-I!II
gerk- @®

Top Plate x 1




/ Corner Bracket

Assemble the Top.

Montieren Sie die Oberseite. | ZHZETAER,
Montez le haut. | LEEZMBAAIITTLIZTEL,
Montar la parte superior. | {IHZES ZESIMR.

M4 x 6 Screw

Frame Piece

11



Befestigen Sie 2 Rahmenstiicke mit Ausbuchtungen an der Unterseite. | R NHIRESZREESL.

Fixez 2 piéces de cadre avec les renflements au bas. | 2 DDV IHITL—LAE—XZEEICEDFIFTTIIEI U,
Fije 2 piezas de marco con bultos a la parte inferior. | 2 712| HX| T2l =22 o2 Z0l| ZZSHM|R.

n Attach 2 Frame Pieces with Hinges to the Bottom.

H:D M4 x 6 Screw
X2

= —

Frame Piece with Hinges x 2

12



Befestigen Sie das Rahmenstiick mit Magneten und ein normales Rahmenstiick an der Unterseite. | REFHTEEIEM—ME B 22K,

Fixez la piéce de cadre avec aimants et une piéce de cadre normale au bas. | YTRYMITDIL—LE—RE1DDBEEDTL—LE—XZRELICEDMAIF TS L,
Fije la pieza de marco con imanes y una pieza de marco normal a la parte inferior. | AtA T2l Z=ztap T2 Q] X223 of2fZof| ZEISHMI L.

=

. Attach the Frame Piece with Magnets and one normal Frame Piece to the Bottom.
7

1:1 rﬁbF

[D M4 x 6 Screw
X2

Frame Piece x 1

13



Attach the filament holder and the protective ring to the Back Plate.
n Befestigen Sie den Fadenhalter und den Schutzring an der Riickplatte. | RHEIZEMRIPIFIEZEEIER L, ’

TAFZRAVNRIE - RE) I EEB 7L — MDA IF TR T,
ZetHE SHet B 2E H S 0| B0 ZESHMIR.

Fixez le support de filament et I'anneau de protection a la plaque arriere. |
Coloque el soporte del filamento y el anillo protector en la placa posterior. |

L] =l

M4 x 32 Screw x 2

/\ & > M4 Butterfly Nut
- X2

y (fﬁ " Protective Ring

Back Plate x 1

14



Schieben Sie die Riickplatte und die rechte Seitenplatte in die Schlitze des Rahmens.

| BERMAREHERNES,

n Slide the Back Plate and Right Side Plate into slots of the frame.

Glissez la plaque arriere et la plaque cété droit dans les fentes du cadre.

Deslice la placa posterior y la placa lateral derecha en las ranuras del marco.

Right Side Plate

1 Right

TEIL—beRAEIL—bETL—LDRAOVMIEALTLIE T,
HO|EQ} QEXE E3|0|EE || £20 L0 HOM 2.

\

X U

O

15



1:1

Install the Top to the framework.

Installieren Sie die Oberplatte in das Geriist. | FTRZERIESR L,
Posezle hautaucadre. | EEZIL—LT—JVICREL TSV,
Instale la parte superior en el marco. | Z2|0f & S20|EE =&

M4 x 6 Screw

tAlR.

16



Install the front door and left side door.
SEFIRAEM o
TERT CAERR 7 ZBOM TSV

£ ZEsStMR.

m Installieren Sie die Vordertiir und die linke Seitentr. |
Posez la porte avant et la porte coté gauche. | Hi

Instale la puerta frontal y la puerta lateral izquierda. |

M4 x 32 Screw

HH zofot 2%

=0

® ©
—

G )

—
 I—

np

—1
) —

©

- C——f)

D ===mmm====Pp

/@

—
/F‘E
;
I
I
d

D ===mmce===p

17



Tighten all screws.
m Ziehen Sie alle Schrauben fest. | T EFrEIEL, O
Serrez toutes les vis. | TARTOXRIEFHDIAATITIETIUY,

Apriete todos los tornillos. | ZEE LIAIE ZO|N L.

18



Put the 3D Printer into the Enclosure

Legen Sie den 3D-Drucker in das Gehause | Placez I'imprimante 3D dans I'enceinte | Coloque la impresora 3D en el recinto
¥ 3D FTEMHURANGNE | 3D FV>RZIT>oO—Jv—ICERE | 3D ZZIHE AEEXN0| doMe

19



n Pull out the filament according to the User Manual.

Ziehen Sie den Faden gemaR dem Benutzerhandbuch heraus. | iRIEREF FMikHFEM.
Retirez le filament conformément au manuel d’utilisation.

| A—H—ZaFILU R TTrIAV M EF|FHLTIESL
Saque el filamento de acuerdo con el manual del usuario. | AF2 Ao w2t L2tHEE Frop FZL|CE.

o
e
—
nm——

- \
I
3/ ®
- @




Power off the machine and unplug the power adapter.

Schalten Sie das Gerét aus und ziehen Sie den Netzstecker ab. |
Eteindre la machine et débranchez I'adaptateur secteur. |
Apague la maquina y desconecte el adaptador de corriente. |

O

eEEEEEE®Ey

emmm

4

SmEmEEmEmm?®

OFF

O

KHIFEIR, Hikiz BIREC S,
ROVOERETIDERT7 A TEIDT ST R NTIIEE L,

7171e] MYUS na HE O{H#E 9 E2{08 &HELICH

L
_E

L

ool

(A CAUTION )

High Temperature

—Sé- DO NOT TOUCH

Wait about 5 mintutes for the machine to cool
off if it just finished printing.

Warten Sie ca. 5 Minuten nach dem letzten
3D-Druck bis sich die Maschine abgekiihlt hat.

Attendre environ 5 minutes pour que la machine
refroidisse aprés une impression.

Espere unos 5 mintuos para que la maquina se
enfrie si acaba de imprimir.

ENTTEFTEN IR, FEF 5 nHEEHL .
IREDE D158 5 DB 22 ZLTIIEE L,

3D Z2iE 0| Bt = 2=t HOHE wi7tx| <5
= t

21




Keep two doors opened. Put the 3D printer into the Enclosure with a slight tilt.

Halte zwei Tiren offen. Stellen Sie den 3D-Drucker leicht geneigt in das Gehause.

Maintenez les deux portes ouvertes. Placez I'imprimante 3D dans I'enceinte en l'inclinant |égerement.
Mantenga las dos puertas abiertas. Coloque la impresora 3D en el gabinete con una ligera inclinacion.
REFF R 48 3D FTENH BB MR N INE R,

2DDRT7ZERWIEEFRICLET, 3D TV EZHOTHMMEITTIV/7O0—Jv—ICANTIE T,
FHe| 22 SO FMR. 3D ZEIEHE ASEX0]| Lo oM.

22



Connect the Door Interlock Switch to Port 4 with the Switch Cable.

Verbinden Sie den Tiirverriegelungsschalter mit dem Schalterkabel mit Anschluss 4. | FBFFFIEZLLE BB X EZ RO 4,
Branchez le commutateur de verrouillage de porte au port 4 a l'aide du cable de commutation. | K71V Z—OvI XA vFER—RIZZAYFr—TILTHEELTIESI L,

Conecte el interruptor de enclavamiento de la puerta al puerto 4 con el cable del interruptor. | 0 QIE{2f AQX|E AQ[X| 70|28 EE 40f HZSIM Q.

D

23



Insert the power cable into the enclosure.
Connect the power adapter to the controller and power on the machine.

Stecken Sie das Netzkabel in das Gehause. Verbinden Sie den Netzadapter mit dem Regler und schalten Sie das Gerat ein.
Insérez le cable d'alimentation dans I'enceinte. Branchez I'adaptateur secteur au controleur et allumez la machine.

Inserte el cable de alimentacidn en el gabinete. Conecte el adaptador de corriente al controlador y encienda la maquina.
RREIREIBNINE R BIRE AR IE R = RIZE EHIT A BIR,

IVO—Jv—ICBRT—TINZBALTKIETW.BR7A 7221 bO—JICERL IV OERZAVICLTLIES L,
AS=Hof| MY A 0|22 HESHMR. T2 O{HEE ZHEZS{0] HEstL 77|12 TS HM K.

24



Hang the filament over the Filament Holder. Insert the filament into the Teflon Tube.

Hangen Sie den Faden Uber den Fadenhalter. Setzen Sie den Faden in das Teflonrohr ein.
Suspendez le filament au-dessus du support de filament. Insérez le filament dans le tube téflon.
Cuelgue el filamento sobre el soporte del filamento. Inserte el filamento en el tubo de teflén.
BHEMEEEE L BEMBASGERLE.
TATAUNFIVE—IZTATA R ENT T TV, T05 XM 2T70
A

DFa—TIHEALTIETL,

LEHE =0 ?/of H2IHEES Z0f sELCLHEE REO| H2AHES UM R.

=

25



Insert the filament with the Teflon Tube into the hole and load filament.
Fiihren Sie den Faden mit dem Teflonrohr in das Loch ein und laden Sie den Faden. | S#EMIERBRLEBBNILT, FENFEM,

Insérez le filament avec le tube téflon dans le trou et placez le filament. |

Inserte el filamento con el tubo de teflén en el orificio y cargue el filamento.

TATAVRDBASNT7OYFa—TZRIHRLRAA T IX 20— RLTLEE L,

| HZE REIIE HHES FYo| g0 LHHES oM K.

O

26



Contact Us

Kontaktiere uns | Contacteznous | Contactenos | BXRIEA]T | HEVEDLE | HEH

We are here for you whenever you need general information, technical support or have any sales inquiries.

Wir sind fir Sie da, wenn Sie allgemeine Informationen, technischen Support oder Angebote fiir Zubehor benétigen.

Nous sommes la pour vous, pour toutes demandes d'informations, d’assistance technique ou toute demande de renseignements.
Estamos a su disposicidon siempre que necesite informacién general, soporte técnico o consultas comerciales.

EITBER A IEREES, RAZFFHEETERS.

BRBHRCT VNI R— MR EBELRIEEPC RFEICEATIEMVEHLENCIVELES BRBICEBMULEHOELETV

HZoil cHet LEHE QI LHEO0|Lt 7|= XY B F0f 2ttt 82 AMEX] 22| o M.

O - -

snapmaker.com/document E,Q forum.snapmaker.com
@ info@snapmaker.com % support@snapmaker.com
IEI s IEI [=] ¥y =]

S

27



The people who are crazy enough to think they can change the world are the ones who do.

--- Steve Jobs



